'

A1015 - M0O016 - 01 Date 04 /09 /17

TTTRD

INSTALLATION MANUAL (ailan1s@namd)
SKID PLATE (WHUNULAS)

Thank you for purchasing TRD Accessories "Skid Plate" This manual explains the procedure

for installation. Please carefully read this manual before installation to ensure correct installation.

o as a * ' i, - Y a e = - ‘@ ' e -
uFune varauAnAmulaluanilala idanlgadndug gunsuanuns faish wauiuuase

a Yaca & ‘ﬂ : Y I a &
wazinalwitannuduliasngnaas ngandAnwaiiaiinaunsinms

PART NUMBER MODEL

Type

Year

Remark

TA301 - OK0O1 Hilux

2015

For 2x4 and 4x4

T % a &
Component parts (%uﬂ‘aum'ﬂumimmm)

BBy

5 O

Flat rate - 45 Mins.

No. Part Name Part No Q'ty
1 Sk'ld Plate” R20145AN | 1
A UNLLATS s
p | BrecketA MNFOBV 1
Luamtnm A

g | BracketB MNFOBV 2
WUAALNRA B

4 Svocket Head Cap M8x1.25x25 4
NN M8x1.25x25

5 Spring Washer M8 4
UiuALN M8
Steel Washer M8 OD@18 / 1D@8.5/T1.2

6 LAIUTAN M8 CDB18 / ID@8.5/ T1.2 g

. Ipstallation Lnanual ’

ARan1IAAA

- *a a &
Required tools (sA3asiaflalunisinma)
1. Socket wrench (No.12)
1l9zuA Wwas12

2. Screwdrivej (Hexagonal Head No.5)
TapaunIvaLs 1Wwas 5

Racing
E% TRD ASIA co,LTD.

Page 1



Installation Method

P
(O | oA g a A
o] = il n;ll OFE
®|C o O
Front A A

® )

TOE i

OE

K‘HZ
J

1. Remove Original bolt (M6) by Socket
wrench No.10 at both positon A and B
Then remove Original bolt (M8) by Socket
wrench No.12 at both position C and D

Id v «
nanluaniin M6 Taelgiszualues 10
v o T de
duTuanaan AATLULN A ke B
I3 1 4 IS
nanluantixn M8 Tneltlszuaiuas 12
I'd H ° 1
fuluanaan NAIUWLN C uas D

In case of Fortuner Model please release
front air spatter reference picture as show
on the left.

9, = R 'ly e
lungedRidugu Fortuner WnamuRuTNag

14 14 [

ATUUUNAEN THAT UMLIAININ

Clip release direction following reference

picture (Rotate Overclock wise)

Hananirdanmaad Wumiusanin

(yumauduAnT)

ﬁ% TRD ASIA co,LTD. Page 2



} 2. Intall Bracket A (No.2) with Original

G Im: fl : bolt M6 at bolt position A and B Then
Lol _Jafj el A © Bl fe @ tighten bolt to fix the bracket. (Torgue 28 N.m.)
=] —_— i : m—
L LT o ST e 4 Install Bracket B (No.3) with Original
ﬂg — 3 T s bolt M8 at bolt position C and D
Then tighten boit to fix the bracket.
(Torgue 28 N.m.)
c I'D = 2’/ < -4 y B <
@ g ° @ AAFULLAALNR A (No.2) Tmﬂ'l‘ﬁuammu
8 as @ @ al o ¢
@ @ n ! M6 eimNUULAALINANAILALG A LAY B
Front

L1 - ¥ 1 -
i Treduluan il (mase 28 WFULIAT)
T 8 ﬁ Aafauuanin B (No.3) Inelaluanihn

I
=3 [ -3 (-4 A o !
= = M8 SAALLLUAALARNAILYLN C Uay D
Tneduluanluunn mase 28 UFULNAS)

LH

Installation Method

3. Place skid plate (No.1) at the area will

be install.

T O N 4
AMNUHUAULATE (NO.1) FITINUN NASAARN

4 .Install Bolt M8 (No.4), Spring washer
(No.5) and Steel washer (No.6)
to all position A,B,C and D

ARRNILAN M8 (No.4), hudiFe M8
de -
(No.5) UazumIusas M8 (No.6) NAITUUALN
AB,Cuay D

ﬁlﬁ TRD ASIA co,LTD. Page 3



5. Fully tightening Original bolt at the
Bracket all position. (Torgue 12.9 N.m.)
e = duluandatuuuaminlmuig
@ E% u (math 28 fuNmg)
%ﬂ% —
1~ '
= === —
[=———=—a:=] L0 38, e
(== mvan] [Se-——mrin—]
Front~ ® \ ©
]
et
| il

CHECKING AFTER INSTALLATION

Please re-check all bolt already full tightening.

v PRE v
——amarannuGausas-uaramadan siuluanmuuuynqaina s

ﬁ TRD ASIA co.,LTD. Page 4



